
PHYSICAL CHEMICAL TREATMENT

OF RAW WASTEWATER

Presented by David R Evans

Advanced Waste Treatment Project Engineer

CH2M HILL

Corvallis Oregon

Prepared for Environmental Protection Agency

Technology Transfer Seminar

October 31 November 1 2 1972

Denver Colorado

CMr

HILL



PHYSICAL CHEMICAL TREATMENT

OF RAW WASTEWATER

By

Gordon Culp

L Gene Suhr

David R Evans

INTRODUCTION

Much work as illustrated by the referenced papers 1 through 9

has been done recently to evaluate the feasibility of applying

physical chemical treatment techniques such as chemical coagula-

tion filtration and activated carbon adsorption directly to raw

wastewaters or primary effluents to eliminate entirely the need
[...]
How well does the sludge dewater

°
Is coagulant recovery practical

°
What is the particulate colloidal soluble and non

adsorbable fraction of organics in the raw wastewater

°

What is the fraction of soluble organic phosphorus

and nitrogen in the raw wastewater

°
How much carbon contact time will be required

°
What effluent quality can be expected

Physical chemical processes are limited in their ability to re-

move colloidal and non adsorbable organics and soluble organic

phosphorus and nitrogen If these latter constituents are present

in high concentrations various combinations of biological

physical chemical treatment may be required

3



CHEMICAL TREATMENT

Selection of Coagulant

There are four major classes of coagulants which may be considered

singularly or in combination

1 Polymers Some investigators have reported successful

coagulation of raw sewage with polymers alone When

used as the primary coagulant polymers do not provide

phosphorus removal One of the following inorganic

coagulants is required if phosphorus removal is of

concern Polymers used in conjunction with an in-

organic coagulant are effective settling and filtration

aids

2 Iron Salts Ferric chloride or ferric sulfate may be

used for both suspended solids and phosphorus removal

Experience has shown that efficient phosphorus removal

requires the stoichiometric amount of iron 1 8 mg 1 Fe

per mg 1 of P to be supplemented by at least 10 mg 1

of iron for hydroxide formation Typically 15 30 mg 1

as Fe is required to provide phosphorus reductions of

85 90 percent When considering iron for coagulation

of raw wastes it must be remembered that in an anaerobic

environment as may be encountered in a downstream

carbon column iron sulfide may be formed This black

precipitate is obviously not desirable in the final

effluent Depending on the iron salt the optimum pH

for coagulation or phosphorus removal will vary between

4 5 and 8 0

3 Aluminum Salts Both aluminum sulfate alum and sodium

aluminate have been used for coagulation of wastewaters

Alum is generally a much more effective coagulant than

sodium aluminate Alum doses of 200 300 mg 1 are

4



typically required for 85 90 percent phosphorus removal

22 mg 1 alum per mg 1 phosphorus Disadvantages of

both iron and aluminum salts are 1 both form gelatinous

hydroxide floes which are difficult to dewater in many

cases 2 no practical techniques are yet available

for recovery and reuse of the coagulant when phosphorus

removal is required and 3 large amounts of anions

chlorides or sulfates are added to the wastewater

The optimum pH will vary between 5 5 and 8 5

4 Lime Lime has been successfully used in several locales

for wastewater coagulation and phosphorus removal The

amount of lime required is usually independent of the

amount of phosphorus present rather it is a function of

the wastewater alkalinity and hardness When the pH

reaches 9 5 to 10 5 due to the addition of lime the

orthophosphate is converted to an insoluble form In

some cases additional quantities of lime may be re-

quired to form a readily settleable floe Lime has

been recalcined and reused in some cases when used to

coagulate secondary effluent However recalcining

and reuse may often not be practical when it is used

to coagulate raw wastewaters due to the large amount

of inert materials present in the combined raw

sewage chemical sludges In any case lime sludges

nearly always dewater more readily than those resulting

from iron or aluminum coagulation

The choice of coagulant can usually be made rather quickly by

laboratory jar tests The following illustrative example is based

on data collected on a raw wastewater from a community in the

midwest

In the technique used six one liter samples are dosed with the

coagulants being studied while being rapidly mixed with a jar

test device In this example 0 5 mg 1 of an anionic polymer was

added as a settling aid Following a 60 second rapid mix 100 rpm

the samples are slowly mixed for about 5 minutes 30 40 rpm They

5



are then allowed to dynamically settle 5 rpm for 30 minutes

Samples of the supernatant are then obtained by a pipette from a

point just below the liquid surface in the jar This is done to

avoid including any of the floating solids which are invariably

found in raw sewage This supernatant sample is then analyzed

for turbidity and phosphorus

Lime Coagulation By plotting the jar test data it was

determined that the lime dosages required to achieve a phosphorus

concentration of one mg 1 was less than that required for optimum

coagulation and suspended solids removal One mg 1 phosphorus

was achieved at a pH of 10 5 11 0 The lime dosage required for

optimum solids removal varied from 200 400 mg 1 In general a

somewhat higher dose of lime was required for optimum solids

removal than was required for phosphorus removal A lime dose of

400 mg 1 as Ca 0H
2
achieved adequate solids removal for all samples

and this dose will be used in subsequent calculation of the cost of

lime coagulation

Suspended solids analyses showed that settled supernatant con-

tained less than 5 mg 1 suspended solids at this dose and the

filtered supernatant generally contained no measurable suspended

solids The lime and polymer dosage produced a rapidly settling

floe as it does in most wastewaters

Alum Coagulation The alum dosages required to achieve a

phosphorus concentration of one mg 1 averaged 200 mg 1

Adequate solids removal was achieved at alum doses equal to

or less than that required for phosphorus removal

Iron Coagulation The ferric chloride dosages required to achieve

a phosphorus concentration of one mg 1 averaged 80 mg 1 Adequate

solids removal was achieved at ferric chloride dosages less than

that required for phosphorus removal

6



Once the proper chemical dose is obtained the test is repeated

at that dose The supernatant sample is then analyzed for

suspended solids COD BOD pH turbidity and if required

organic nitrogen and ammonic nitrogen The supernatant from

the lime jar tests should be recarbonated to pH 6 5 8 5 before

performing the above analyses

Past experience has shown that the filtrate quality Whatman No 2

obtained with filter paper will be about the same as that which

will be achieved when mixed media filtration is applied after

chemical clarification

The ultimate choice of chemical will depend on the chemical cost

the amount of sludge produced and the method of sludge disposal

or recovery

Chemical Costs

The approximate chemical costs f o b Seattle are illustrated

in Table 2

TABLE 2

APPROXIMATE CHEMICAL COSTS

F O B SEATTLE

CHEMICAL UNIT

UNIT

COST CHEMICAL

PER LB DOSE

COST PER

MG

LIME 50 LB Ca OH
2

SACK

0 025 400 80

ALUM 100 LB DRY ALUM 0 075

SACK

200 120

FERRIC 350 LBS FeClg
CHLORIDE DRUM

0 20 80 130

7



Chemical Process Design

Preliminary Treatment Comminution and grit removal facilities

designed in accordance with standard sewage treatment design

practices should be provided

Chemical Feed Rapid Mix and Flocculation These functions may

all be carried out in accordance with standard practices followed

in the water treatment field for years

Proper rapid mixing is important for efficient utilization of the

coagulating chemicals The use of a mechanical rapid mixing

device in the basins with a total of 2 minutes detention time

at the average flow is recommended When using lime as coagulant

scaling of the mixer shaft will occur and may cause excessive

bearing wear if not cleaned regularly

A mechanically mixed flocculator with 15 minutes detention is

generally adequate for wastewaters In many cases the floccula-

tion resulting from the large coagulant doses added to waste-

waters results in very rapid flocculation and even shorter

detention times may be feasible Provisions should be made to

add up to one mg 1 polymer at the rapid mix or at the flocculator

inlet or outlet or split among these points

Clarifier Sizing The critical design parameter is the peak hourly

surface overflow rate Gross carryover of solids can cause the

downstream filter or adsorption processes to fail due to excessive

headloss which in turn will result in a total failure of the

2
plant A maximum peak hourly rate of 1 40 0 gpd ft for conven-

tional horizontal or radial flow clarifiers is recommended when

using lime as a coagulant unless pilot tests indicate that other

2
rates should be used A maximum average rate of 900 gpd ft is

recommended

8



Several attempts have been made to use sludge blanket type

clarifiers on coagulated primary or secondary effluents Difficulty

in holding a sludge blanket has been reported in many cases Suc-

cessful operation has been achieved with these units by lowering

the overflow rate to conventional clarifier rates and eliminating

the sludge blanket

Provision should be made for recirculation of controlled amounts

of sludge from the bottom of the clarifier to the rapid mix inlet

The high pH of lime treated water will form deposits of calcium

carbonate on structures and in pipelines which it contacts Lime

sludge suction lines should be glass lined to facilitate cleaning

Provisions must also be made for regular cleaning of all other

pipelines which carry the high pH effluent Use of the new

polyurethane cleaning pigs should be compatible with the layout

of the pipelines Mechanical sludge collection equipment used

in lime settling basins should be of the bottom scraper type

rather than the vacuum pickup style because of the dense sludge

to be handled

pH Adjustment Lime treatment of wastewaters for phosphorus

removal often raises the pH to values of 10 11 At this pH the

water is unstable and calcium carbonate floe will precipitate

readily This floe is very tenacious and would encrust any down-

stream filters or carbon particles to a serious degree The

pH may be lowered by injecting C02 gas obtained from the inciner-

ator stack gases or from special generation equipment

It is possible to reduce the pH of a treated wastewater from 11 to

7 or to any other desired value in one stage of recarbonation

Single stage recarbonation eliminates the need for the intermediate

settling basin which is used with two stage systems However

by applying sufficient carbon dioxide in one step for the total

pH reduction little if any calcium is precipitated with the

bulk of calcium remaining in solution thus increasing the cal-

cium hardness of the finished water Until equipment is available

9



to separate raw organic sludge from the lime sludge 2 stage re

carbonation and lime recovery is probably not practical The

theory of 2 stage recarbonation is discussed by Culp and Culp

Alum or iron coagulation may also require pH adjustment The

optimum pH for coagulation with these metal salts can vary between

pH 4 5 and 8 5 Depending on the raw waste characteristics and

the discharge standards pH adjustment may be required both before

and after coagulation Lime caustic soda ash have been used to

raise the pH Whereas mineral acids or carbon dioxide have been

used to lower the pH

FILTRATION

Whether or not filtration is needed prior to activated carbon

adsorption is subject to debate There is little question that

filtration ahead of a downflow granular carbon adsorption bed will

reduce the rate at which the pores of•the activated carbon become

plugged with inert materials Also the use of an efficient

filter permits downstream use of upflow packed carbon beds which

may be operated in the more efficient countercurrent mode dis-

cussed later The question is whether or not the cost of provid-

ing the filtration exceeds the benefits mentioned above Only

long term operating data from plants using granular carbon with

and without prior filtration will answer this question In the

interim a conservative design will include filtration prior to

carbon adsorption In addition to protecting carbon pores from

plugging by inerts filtration also provides a more efficient

means of solids removal than carbon alone resulting in a higher

effluent quality

Filtration equipment is available which will provide simple

reliable and automatic operation Carbon is not a particularly

effective filter because it acts as basically a surface type

filter and as such is subject to all the shortcomings of other

surface filters applied to wastewaters Any high solids loading

10



will blind a surface type filter in short order The use of dual

media or mixed tri media filters provides a much more efficient

filtration device which is capable of tolerating a much higher

solids loading than is a surface type filter A discussion of

alternate filtration devices and a detailed discussion of filter

system design are discussed by Culp and Culp^1^

In instances where an upflow expanded bed carbon contactor is

used the filter may be located downstream of the carbon column

to remove the bacterial floe which is flushed from the carbon

For the removal of the trace amounts of chemical floe which one

will expect from the chemical clarifier a properly designed dual

media or mixed tri media bed may operate at rates of 5 10 gallons
2

per minute per square foot The use of 5 gpm ft will provide a

conservative basis for design Surface wash is a must when filter-

ing sewage

The remaining question is whether the filter structure should be

of the gravity or pressure type The pressure system offers

significant advantages in wastewater applications In many in-

stances the applied solids loading will be higher and more

variable than in a water treatment application Thus it is

desirable to have higher head available than practical with

gravity filter designs preferably up to 20 feet of head when

2
operating at 5 gpm ft In many physical chemical treatment

processes the filtration step will be followed by a granular

carbon adsorption step The filter effluent from the pressure

filter can pass through the downstream carbon columns without

having to be repumped often eliminating a pumping step which

would be required with a gravity filter All filter wash waters

must be reprocessed in sewage applications The use of the pressure

filter will reduce the amount of wash water because of its ability

to operate to higher headlosses

The backwashing of the filter is accomplished by reversing the

flow at a rate of 3 4 times the normal through put rate of 5

11



2
gpm ft Direct return of the wash waters directly to the head

of the plant would create a very substantial hydraulic surge

which may cause the upstream clarifier to fail Therefore the

backwash wastewater should be collected in a storage tank and

recycled to the head of the plant at a controlled rate The

surge storage tank should be sized adequately to handle suc-

cessive backwashes from two to three filters

It is desirable to precede the filtration step with a flow equali-

zation pond so that the filters may be operated at essentially

a constant rate Provisions should be made for a feed of polymer

or alum directly to the filter influent as a filter aid Filter

effluent turbidity and head loss should be monitored continuously

with high filter head loss being used to initiate an automated

backwash program Polymers 0 1 1 0 mg 1 will probably be most

effective when used on waste streams coagulated with iron or

aluminum salts Whereas alum 5 20 mg 1 will probably be the

choice when following lime coagulation

CARBON ADSORPTION

General

There are organics i e sugars which may be readily biodegrad-

able but which are very difficult to adsorb on carbon The amount

of these nonadsorbable materials will vary greatly from wastewater

to wastewater and their presence will be the governing factor

concerning the quality of effluent which can be achieved by

carbon adsorption The same physical chemical process may produce

a BOD of 10 mg 1 in one locale and 30 mg 1 in another due to

this fact

Carbon Evaluation

A quick method for determining the nonadsorbable fraction of

organics consists of contacting chemical treated wastewater with

12



1000 mg 1 dose of a powdered carbon for one hour Alternately

a sample of the granular carbon under consideration may be ground

and applied to the sample The sample is then settled and the

supernatant filtered through Whatman No 2 filter paper prior to

analysis The analyses should include the BOD and COD tests

The column tests may be conducted using a granular carbon in

five 3 4 inch diameter columns in series The columns are

sized so that cumulative contact times of 7 5 15 30 45 and

60 minutes are provided at the end of the respective columns

Four to five gallons of raw sewage are coagulated with either lime

iron or alum settled the supernatant decanted the pH adjusted

as required and the clarified wastewater pumped through the

columns This quantity of sewage will provide several days of

operation in columns of this size The tests should be continued

as long as possible to accurately determine the effects of bio-

logical activity

The reasons for preferably conducting both the powdered carbon

and column tests are to determine if the effluent from the columns

could be lower in BOD than that achieved by adsorption alone

due to the biological growth in a column and to determine the

effects of contact time on column performance

Figures 1 and 2 summarize the data collected from the laboratory

columns for the midwestern waste As can be seen from the

figures the benefits achieved by contact times greater than 30

minutes are slight The carbon column effluent BOD values after

60 minutes contact ranged from 5 to 15 mg 1 and averaged 11 0 mg 1

The BOD samples collected at a 30 minute contact time averaged 12 5

mg 1

An estimate of the required carbon dosage can be made by assuming

that carbon will be withdrawn for regeneration when the carbon

loading is 0 5 pounds of COD removed per pound of carbon This

13



30

20

10

20

O
CO

DC

o

o

U

e 10

H

o
I

20

10

DAY 1

DAY 2

DAY 3

0 20 40 60

CARBON DETENTION TIME MIN

30

20

10

O
CO

o

CJ

o

g 10

l

O

20

10

0

\_

V

DAY 8

DAY 10

DAY 14

DAY 22

_L

O

X

_L
20 40 60

CARBON DETENTION TIME MIN

FIGURE 1

PILOT CARBON COLUMN DATA

W7602 6 14



100

DAY 1

DAY 14

DAY 22

DAY 22

LU

DC

CJ

o
H

DAY 14

DAY 1

30

7 5 15 30 45 60

CARBON CONTACT TIME MINUTES

FIGURE 2

PILOT CARBON COLUMN DATA

W7602 6



loading has been achieved in several studies An average soluble

influent COD of 86 mg 1 was achieved with lime clarification in

the four series of jar tests The average COD achieved in the

four powdered carbon tests was 23 mg 1 and averaged 24 mg 1

after 30 minutes contact in the columns Thus an average

COD removal of about 62 mg 1 would be expected from these tests

The corresponding carbon dosage is 1 0 30 pounds mg Carbon

dosages calculated from short term laboratory column tests are

usually conservatively high as biological action usually results

in greater permissible loadings in a continuous plant scale

operation

Process Design

Adsorption Because of the unproven economics of recovery and

reuse of powdered carbon the use of granular carbon is the only

current practical technique available except for very small

systems for removal of soluble organics from coagulated raw

wastewater Granular carbon recovery has been demonstrated at

11
Pomona California to be practical at 0 3 mgd

With powdered carbon the grain size increases the kinetics of

adsorption such that 90 of its adsorption equilibrium is attained

in less than 10 minutes Powdered carbon is dosed in slurry

form after which it is separated by sedimentation following polymer

flocculation and or filtration Powdered carbon has the advantage

over granular in that its initial cost is about 1 3 as great

Determination of the technical and economic feasibility must

await the result of contracts with Eimco Corp and Infilco

The major design decisions facing the engineer are the selection